
mmmt

GUIDELINES FOR THE
UPGRADING OF EXISTING

SMALL WATER TREATMENT
PLANTS

CD SWARTZ

WRC Report No 738/1/00

Commission



Disclaimer

This report emanates from a project financed by the Water Research Commission (WRC) and is
approved for publication. Approval does not signify that the contents necessarily reflect the views
and policies of the WRC or the members of the project steering committee, nor does mention of
trade names or commercial products constitute endorsement or recommendation for use.

Vrywaring

Hierdie verslag spruit voort uit 'n navorsingsprojek wat deur die Waternavorsingskommissie
(WNK) gefinansier is en goedgekeur is vir publikasie. Goedkeuring beteken nie noodwendig dat
[...]
reservoir on site. Backwashing is done daily on a routine basis.

There is, therefore, a need to upgrade the filtration system as a

high priority.

The quality of the filtered water was not assessed by the CSIR

on a routine basis, but the turbidity of the final water indicates

that poor turbidity removal was accomplished. This would have

an adverse effect on disinfection of the final water before supply

to the distribution network.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.8-

Because the filters are located inside the building, it is a
cumbersome task to replenish or replace filter media, or replace
nozzles.

v. Disinfection

A gas chlorination system was provided during construction of
the plant in 1994. Problems were subsequently experienced
with dosing of the chlorine gas and the use of the system was
discontinued. One of the problems was that the chlorine dosing
room was flooded. The dosing room and chlorination system
were never repaired. Chlorination was done by drip-feeding a
calcium hypochlorite (HTH) solution into the clear water sump.
During one of the monitoring visits no calcium hypochlorite was
available and no disinfection was applied.

This method of disinfection is unsuitable because there is no
measurement of how much chlorine is dosed; there is no proper
mixing of the chlorine with the water and there is also no
system to provide good contact for the minimum required
contact time of 10 • 15 minutes. Repairs and upgrading of the
disinfection is therefore needed as a matter of the highest
priority.

vi. Weather conditions

Not sufficient provision has been made for regulating
stormwater flow during periods of high rainfall. The plant has
been flooded on a number of occasions, causing extensive
damage to the chlorine dosing room, high lift pump house and
the office building. The most important result of this was that
the gas chlorination system was not utilized anymore, and
because no repair work was done for some time, it was
necessary to revert to an alternative (inadequate) method of
chlorination of the final water.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.9-

The ceiling of the pump room had also collapsed as a result of
rainwater entering through gaps left between the roofsheets.

d. Operational aspects

I. Coagulation and flocculation

Ferric chloride was dosed to the raw water with a dosing pump.
With the flow set at a constant rate, and with a known make-up
solution, the process controller is able to calculate how much
ferric chloride is dosed. The dosage is adjusted emperically
based on observation of the quality of the settled water, and is
therefore not optimised according to the quality of the incoming
raw water, with the result that large quantities of poorly treated
water may be produced before the dosage is set to the optimum
range for good floe formation.

Because the lime-stirrer is out of service, no pH adjustment for
optimizing coagulation can be performed, which may invariably
lead to poor turbidity removal or overdosing of ferric chloride.

No sample points have been provided in the flocculation pipe for
the process controller to observe floe formation and in that way
control the coagulation/flocculation process.

There is hence a need for better control of the coagulation and
flocculation process by providing a sampling point and
recommissioning the lime dosing after ferric chloride addition,
and training the process controller on how adjustments should
be made to the ferric chloride and lime dosages.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.10-

ii. Sedimentation

The settling tank is desludged on a routine basis and the
frequency appeared to be in order under normal operating
conditions.

iii. Filtration

Backwashing of the rapid sand filter is also done on a routine
basis, but it is unsure whether the prescribed procedure
(duration) is always followed.

iv. Disinfection

Because calcium hypochlorite is drip-fed into the clean water
sump, the process controller is not able to adjust the dosage
accurately, and only use the amount of product dosed per day
(kg HTH/day) as measurement. Chlorine residuals in the outflow
from the plant is measured from time to time, and more or less
calcium-hypochlorite dosed according to whether the measured
residual is lower or higher than the target value.

The gas chlorination system should be repaired and put back in
operation, and the chlorine residual measured on at feast a daily
basis (but preferably 4 - hourly).

v. Stabilisation

The stability of the final water is not determined. The pH of the
final water is measured and the lime dosage in the inlet to the
settling tank varied to attempt achieving a target pH of around
7,5 - 8,0.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.11-

e. Maintenance aspects

It appeared that back-up service for this particular plant was
inadequate and resulted in poorly motivated process controllers
operating the plant. Repair work to the plant has apparently been
scheduled, but delays in contractors actually performing the work
were experienced.

9.2.3 Listing of upgrading needs

From the above the following more important upgrading needs are
identified, provided in approximate order of priority :

repairing of gas chlorination system and recommissioning
repairing of sand filter no. 2
repair of lime - stirrer and resuming lime dosing after ferric chloride in
the dosing room
training of process controllers in operating the plant according to a
monitoring programme specifically drawn up for this plant (see
Chapter 8)
provision of basic analytical equipment to perform this monitoring
programme (see Chapter 8)
make provision for diverting storm water from the plant so that no
flooding can take place (in particular of the clean water sump which
is located below ground level in the open)
repair pump house and laboratory/administration building
provide a better flocculation system that wilt give improved floe
formation and hence turbidity removal

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.12-

9.3 CALITZDORP WATER TREATMENT PLANT

9.3.1 Background information

The town of Calitzdorp is situated in the Klein Karoo, some 50 km to the
west of Oudtshoorn. It has a population of around 7 000.

Water for potable use is abstracted from the Calitzdorp Dam to the north
of the town and treated at the municipality's water treatment plant on the
outskirts of the town. This water can be supplemented by a supply from
a borehole located in the town itself.

The town has four wine estates producing port and other wines, and
exercises an increased demand for purified municipal water during the
wine producing season.

The original plant was build in 1984 and consisted of sedimentation and
slow sand filtration. Coagulation and flocculation facilities as well as gas
chlorination was later added to the treatment configuration.

9.3.2 Evaluation of existing condition of the plant

a. Quality of Water Produced by the Plant

The table gives a indication of the quality of the final water that was
experienced before upgrading of the treatment plant.

The turbidity of the water was high and fell in the low risk range of the
Department of Health Guidelines for Drinking water Quality (see page B.1
for explanation of risk ranges). The colour was also high (45 mg/l as Pt)
and exceeded the recommended limit. The pH of the final water was also
tow, indicating no stabilisation was done and that the water would be
substantially corrosive and aggressive.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.13-

Since high rainfall and flooding that occurred at the end of 1996, problems

have been experienced with the quality of the drinking water and

contained visible turbidity and colour from time to time.

QUAUTY PAftAMlTEA

Colour (mo/I Ft)
Turbidity (NTU)
pH
EC at 26 ' C(mS/m)
TDS |mg/()

Calcium (mg/( Ca)
Magnesium (mg/l Mg)
Tot. hardneM (mg/l C«CO,|
Sodium (mg/< Na)
PotB*«)um (mg/l K)

Tot. Alk |mg/( CaCO3)
Chloride* (mg/t CO
Sulphates (mg/t SOJ

Fluorido. (mall F)
Nitrates (mg/t Nl
Iron (moll Fe(
Manganese (mg/t Ma)

FINAL
WATER

QUALITY i
CALITZDOM>
TREATMENT

PtANT

20-01B7

45
8,2

4,64
22

147

23,3
6,7

81,8

0
16,0
06

<0,1

OEPT. OF HEALTH QUIDEUMEG FOR ODtNKINO
WATER QUALITY

RiSKAANQES

NONE
{RECOMMENDED

LIMIT)

20
1

6-9
70

160
70

20-300
100
26

260
200

1,0
6

0,1
0,06

INSIONIFICANT

6
5,5-9,5

3O0

200
100

20-650
400
50

600
600

1.6
10
1,0
1,0

LOW

10
4-11
400

400
200

1 3O0
800
100

1 200
1 200

3,0
20
2,0
2.0

b. Loading on the plant

Water demand

Design capacity and demand

The design capacity of the plant is 9 <!/s (32 m3/h), but

during summer months the flow through the plants has

been as high as 43 - 50 m3/h. The plant is therefore

overloaded during the summer times, especially when

winemaking in in progress.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.14-

ii Raw water quality

The quality of the raw water feed to the plant is highly variable,

according to the plant personnel. Chemical analysis of a raw

water sample appears in the table below.

mmmmmmmmmmmmmmm
iil|||||llll|l||tl|lll|||§

Colour (mgli Pt)

Turbidity (NTU)

PH

EC at 25 ° C(mS/m)

TDS (mgii)

Calcium <mg/« Ca)

Magnesium (mg/t Wig)

Tot. hardness (mg/« CaCO3)

Sodium (mg/( Na)

Potassium (mg/t K)

Tot. Alk (mg/« CaCO3)

Chlorides (mg/« CO

Sulphates (mg/l S04)

Fluorides (mg/C F)

Nitrates (mg/f N)

Iron (mg/f Fe)

Manganese (mg/f Ma)

:li;|l|fg||||[l|l|l| jl j[
HI |i!nl|lil; lliliiil |
;|!||j|IH|(||||||||lijlij
:S|:Il!llll||^l||I||Sliilil5j(|||:

262
24

6,78
12
80

20,6
4,6
70,5

25
15,5
5,1

0,88

c. Design aspects

i. Mixing

Alum and lime is dosed into an hydraulic jump after which

mixing takes place in a mixing race. Rapid mixing is therefore

satisfactory.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.15-

The alum and lime are both dosed under gravity from make-up
tanks into the hydraulic pump. Two dosing pumps are available,
but were corroded and not in service. Dosage and dosage
control was therefore not accurate. The dosing pumps need to
be repaired or replaced.

ii. Flocculation

Alum as dosed at 150 mg/fi and considerable overdosing took
place (as confirmed by performing beaker tests in the
laboratory). Poor floe formation and therefore poor colour
removal were achieved as a result of this.

Because of overdosing alum the coagulation pH was 5,18 when
the maximum possible quantity of time was dosed. While
coagulation at this pH would give acceptable colour removal, the
aluminium is highly soluble at this pH and could result in high
aluminium concentrations in the final water. It is recommended
that a pH of 5,8 or higher rather be established in the
flocculation step.

Flocculation takes place in concentric channels in the centre of
the circular settling tanks. The velocity gradient was not
calculated, but the retention time was sufficient for flocculation,
albeit on the tow side.

A practical problem with the flocculation system is that there is
no bridge over the surface of the settling tank to allow access
to the flocculation channels, which results in difficulties in doing
routine cleaning of the channels. A bridge must therefore be
provided to allow easier cleaning.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.16-

iii. Sedimentation

For a flow to the plant of 32 m3/h (design flow), the upflow
velocity in the settling tank is 0,41 m/h, and at flows of 50 m3/h
that the plant must handle from time to time, the upffow velocity
is 0,63 m/h.

The upflow velocities were therefore acceptable in both
instances, and the weir loading - rate at the high flow of 50
rrrVh was only 1,53 m /m weir length/h and therefore also
acceptable; however, settling was not efficient with an apparent
colour of 95 mg/G as Pt in the settling tank overflow and a
turbidity of 13 NTU. This results in a high loading on the slow
sand filters.

The reason for the poor settling is the overdosing of alum and
formation of very small flocs that do not settle readily and is
carried over the overflow - weir.

iv. Filtration

There are two circular slow sand filters, each with a diameter of
13 m. Only one of the two filters is In operation at any given
time, while the other filter is out of operation to allow the
schmutzdecke to dry before scraping off this layer and removing
it to be washed.

The filtration rates through the slow sand filters are :

For a flow of 32 m3/h : 0,24 m/h
For a flow of 50 m/h : 0,38 m/h

Design filtration rates for slow sand filters are normally 0,1 - 0,2
m/h, At the low flow the recommended maximum filtration rate

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.17-

was thus just exceeded, but at the high flow the filtration rate
was almost double the recommended maximum filtration rate.

The turbidity of filtrate from the slow sand filters was 6,0 NTU,
confirming that the filter was overloaded and that breakthrough
of suspended solids and floes were experienced.

The filtration system needed to be upgraded by providing
additional filtration capacity, converting the slow sand filters to
rapid sand filters and/or using some alternative or supplementary
means of filtration.

v. Disinfection

Gas chlorination was used for disinfection of the final water.
The chlorine is dosed into the supply to two reservoirs at the
plant, and adjacent to the chlorination building, so that contact
time is very short before entering the reservoirs.

More contact time should be provided.

d. Operational aspects

I. Coagulation and flocculation

As indicated earlier, considerable overdosing of alum took place.
Because the make-up solution of alum was gravitated into the
mixing race, the process controller could not accurately control
dosage rates, and during the time of the investigation was
uncertain of how much alum was actually dosed. There was
also no routine observation of floe formation in a sample of
flocculated water take in a beaker.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.18-

Good dosage control was therefore a lacking at the treatment
plant and training of the process controller(s) needed in this
regard.

ii. Sedimentation

The settling tank is desludged on a daily basis for about 10
minutes and appeared to be adequate.

iii. Filtration

Operation of the slow sand filters also appeared to be in order.
One of the two filters is operated at a time until it is observed
that the filter becomes blocked to such an extent that
overflowing of the filter tank is approached. The filter is then
taken out of operation and the other filter put in operation.

The schmutzdecke of the first filter is allowed to dry before
being scraped off and taken out of the filter where it is washed.
When the layer of remaining filter sand in either of the two
filters reaches the minimum allowed depth, new filter sand is
added up to the original depth.

iv. Disinfection

Chlorine residuals in the final water are measured on a daily
basis by means of DPD tablets and a comparator. When the
residuals are too high or too low, the chlorine dosage is adjusted
accordingly to provide the target residuals. This is satisfactory;
however, the residuals should be measured at the outlet from
the two reservoirs rather than in the feed because of the lack of
sufficient contact time as mentioned earlier.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.19-

v. Stabilisation

The pH of the final water is measured daily with pH - strips and
attempts normally made to maintain the final pH between 6,5
and 8,5 by dosing lime after the filters. This was not done
during the investigation because the total possible lime dosing
was used for coagulation pH - adjustment (overdosing of alum).

More reliable methods for pH measurement are required {i.e.
good quality hand-held or laboratory pH meter) for cost-efficient
control of the coagulation and stabilisation processes.

e. Maintenance aspects

Spare parts and specialized back-up service are not always readily
available and have to be acquired from the neighbouring towns or
distant urban centres. This has on occasion led to delays in repairs
and replacement of malfunctioning or unserviceable equipment.
Maintenance personnel from the local authority can however perform
most of the basic maintenance tasks themselves.

Availability of funds for maintenance or plant improvements is a major
problem for this treatment plant. Additional and alternative sources
of funding for maintenance and plant improvements are required.

9.3.3 Listing of upgrading needs

The upgrading needs of the Catitzdorp Water Treatment Plant which are
identified from the above, are the following (in priority order) :

provide training for the process controller(s) in the basis principles of
water treatment, and in particular on coagulation and dosage control.
Also how to perform basic laboratory analysis and implement a
monitoring programme for process control and quality assurance.

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-9.20-

purchasing of laboratory equipment for the above process control and
quality assurance, i.e. at least a good quality pH meter and a
turbiditimeter

provision of two reliable chemical dosing pumps (one duty and one
standby) with which the process controller can adjust alum dosages
to target values provided in tabular form or on graph by an external
consultant. As an alternative some means of accurate gravity dosing
system (properly calibrated) can also be used

installation of a reliable dry-line feeder with which sufficient lime can
be dosed both for coagulation pH adjustment and stabilisation of the
final water

upgrade of the filtration system either by providing an additional slow
sand filter (not recommended), conversion of the slow sand filters to
rapid sand filters, or provision of new rapid sand filters or pressure
sand filter (proper investigation required as to which will be the best
filtration system for this specific treatment plant)

provision of chlorine contact channels to allow at least 15 minutes for
efficient disinfection

provide new overflow-weir for settling tank, as well as bridge to allow
easy access to the centre fiocculation channels

do modifications to existing administrative building to form a separate
office and laboratory

upgrade security of the treatment plant (fencing)

implementation of a public relations programme by the municipality
to inform the users of the water of quality of the drinking water,
problems that may be experienced, and generally to provide public
awareness and good communication channels

CHAPTER 9 EXAMPLES OF UPGRADING PROCEDURE



-10.1-

CHAPTER 10

RECOMMENDATIONS FOR FURTHER RESEARCH

in the process of determining the upgrading needs of small water treatment plants
in South Africa, and drawing up guidelines on how to address these upgrading
needs, a number of research needs were identified. These are listed below under
headings relating to the type of R & D or training required.

10.1 TECHNOLOGY TRANSFER

a. Draw up guidelines on design and operation of settling and filtration
systems for small water treatment plants.

b. Do technology transfer and implementation of reliable and efficient
small scale disinfection systems (on which considerable research and
development work is and has been done).

c. Draw up guidelines for corrosion control (stabilisation) options for
small water systems {including methods to monitor efficiency of
corrosion control).

d. Draw up guidelines for disposal of residuals {sludge and backwash
water) from small water systems.

e. Do technology transfer of "new" {higher tech/unconventional)
technologies for small water treatment systems, e.g. membrane
filtration.

CHAPTER 10 FURTHER RESEARCH



-10.2-

10.2 TRAINING AND EDUCATION

a. There is still a need for more attention to be paid to the education and
training aspects of small water supply schemes. Regional centres, or
preferably regional training teams who can move from district to
district, need to be established to provide the training and follow-up
support needed.

b. Determine needs and devetop manuals for training and education for
[...]
near the Olifants River (next to the Lolamontes Dam), and supplies drinking
water to the College of Agriculture and its residence (± 600 students and 50
staff). It is also owned by DWAF.

immmmmmliHHlliiillllilliIMlAliliiliiill
iliiiiiijiiPiiiiiiiill: lilllliiiijiiiiii

RAW WATER QUALITY (Average and [range])

Turb

Ca

F

10
MO-401

6
rei

0.6
ro.s-o.9}

Colour

Mg

NO,

11
110-121

2
\2\

0,4
[0.4]

pH

Ce

R>

8.0
r7,2-8,41

10
[9-121

-

Alk

TDS

MR

54
[52-571

85
[92-93]

-

FINAL WATER QUALITY (Average and [range])

Turb

Cs

F

0.7
ro.7-7.51

21
[20-231

0,4
[0,3-0,6]

Colour

Mg

NO,

TREATMENT PROCESSES'

Hydraulic ftocculation (alum)
3 x circular upflow settling tanks
Calcium hypochlorite chlorination
Pressure filtration (1 x pressure fi

PROBLEMS EXPERIENCED:

No flow meter was availa
No records available of c
No chemical dosing equip
only controlled by visual o
of the time
Settling tanks appeared 1
tanks is not distributed ev
The pressure fitter and Jfc
Inspection of the filter me
No measurements are ta
Store, chemicals and offj

5
[4-5]

2
[2]

0.4
[0,4-0,5]

PH

C«

Fe

6,6
[6.3-7,51

11
[10-131

-

Alk

TDS

Mn

Her)

ble - there is a V-notch, but flows are not recorded
hemical usage
ment was available - chemical solutions were drip fed
bservation of floes formed - overdosing appears to take

o be overloaded - the flow of flocculated water to the t
enly
t components were severely corroded
dia was overdue - the sand has probably never been r<
ten - process control only done visually
ce all in the same room

30
[23-45[

152
[136-156]

-

- dosing rate
i place most

hree settling

Jplaced yet



-A.3-

3. VANDERMERWESKRAAL, Northern Province

The Vandermerweskraal water treatment system is located on the western bank
of the Olifants River and withdraws water directly from a well in the sandbed.
The process only consists of chlorinating the water with calcium hypochlorite
before pumping it to the Elandskraal community.

CAPACITY:
0.10 MS/d

RAW WATER SOURCE:
Wefl in OBfants River

RAW WATER QUAUTY:
Low turbidity

YEAR BUILT:
1973

RAW WATER QUALITY (Not available)

FINAL WATER QUAUTY (Typical)

TUTb

Ca

F

3,8

50

0.7

^Colour £•;.

:'-::-:::r:::-:'::

el
l

15

27

0.6

7,3

159

TREATMENT PROCESSES:

Calcium hypochlorite chlorination

PROBLEMS EXPERIENCED:

The HTH solution is made up from well water and then drip fed into the
control vaive to regulate the dosing rate
The water is also corrosive and aggressive

t:;;:;:TPS7i::i:

112

559

_

»well - there is no



-A.4-

4. HLOGOTLOU, Northern Province

The treatment plant is also a Department of Water Affairs plant and is situated
outside the town of Hlogotlou, which lies to the east of Groblersdal. Water is
abstracted from the Mhlangu Dam and the treated water supplied to the town
and surrounding villages (it is a regional water supply scheme).

CAPACITY: RAW WATER SOURCE:
Mhlangu Dam

RAW WATER OUAUTY:
Lowturbtdfty

RAW WATER QUALITY (Average and

Turb

Ca

F

4.2
[4.0-4,5]

5
[4-5]

0.2
[0.2]

Colour

Mg

NO,

10
[5-15]

1
[1]

0.2
ro,2i

pH

Ot

Fe

FINAL WATER QUALITY (Average and

Turb

Ca

F

1.8
[0.4-3,2]

4

0,2
[0,2]

Colour

Mg

NO,

5
[51

2
[1-2]

0,2
[0,21

PH

C*

Fe

YEAR BUILT:
1982

range])

7,5

5
[5]

1111

IKS

26
[22-301

48
[45-50]

-

range])

6,8
[6,6-7,0]

7
16-7]

-

I l l
; • ; • • : : . - : ':•:: ':••:• •••: > • '•• ; i ;

28
[18-37]

48
[40-561

-

TREATMENT PROCESSES:

Hydraulic flocculation (alum)
Horizontal sedimentation (1 x settling tank)
Rapid sand filtration (3 x rapid sand filters)
Gas chlorination

PROBLEMS ^XP^RIEftCEP;

Lime feeder serviceable but not in use because supplier of new chemical that has replaced
alum has totd operators that lime dosing is not required for their chemical - it was
recommended by CSIR that lime still be dosed for stabilisation, but this has not been done
Final water hence aggressive
Faulty control valves on the filters (feed and backwash) resulting in improper operation of
filters
Safety measurements at gas chlorination facility inadequate



-A.5-

5. VERGELEGEN, Northern Province

The Vergelegen water treatment plant is also one of DWAF's regional water
supply schemes. The plant was recently (1996) upgraded by the provision of a
new section consisting of 2 new horizontal flow settling tanks and 4 new rapid
sand filters. The plant supplies water to the Jane Furse Hospital, Glen Cowie
and Riverside.

liiiiiifillfillll Lehlagare Maflafe Darn ^ !llih*;^iiiilil:illl!l:!lgilllllli:
Iliiiiiillllii
i*98:2iliil||||lil|

RAW WATER QUALITY (Average and [range])

^Tufb::;.

ill
66

f24-233]

19
M9-211

0,6
fO,4-0,7]

Colour

Mg

JMO^

84
[20-2401

8
[7-8]

0.4
[0.2-0,6]

pH

Ce

F$

7.7
[7.5-7.91

14
[12-161

-

Alk

IDS

Mn

123
[84-147]

179
[169-189]

-

FINAL WATER QUALITY (Average and [range])

FBWS

3
[0,3-16]

25
121-281

0,6
ro,3-o,7]

Colour

Ms

NO,

TREATMENT PROCESSES:

Hydraulic flocculation (FeCIJ
Horizontal flow sedimentation (2 x
Rapid sand filtration (4 x new filters
Calcium hypochlorite chlorination

PROBLEMS EXPERIENCED'

Unbalanced flow in the wa
in operation for about 4 ho
Gas chlorination system has
sufficient pressure in watei
Lime feeder available but i
Final water most of the dm
pH meter and conductivity
Contractor did not commi
considerable time to do thi

8
fS-601

7
[4-91

0,4
[0.2-0,6]

PH

Cl •

Fft

7,5
[6,8-8,2]

43
113-73]

• -

Alk

TDS

Mn

new settling tanks; 2 x existing settling tanks)
>; 3 x existing filters)

ter supply results in the plant continually switching on
urs per day - processes do not get chance to stabilise
not been in use since upgrading in 1996 because of f
supply to injector

lot in use
e not stable i.to precipitation potential
meter out of order -jar test equipment not used
ssion the plant properly after upgrading, and CSIR h
s

99
[38-137]

178
1157-1991

-

off and only
properly

jroblem with

ad to spend



-A.6-

6. PIET GOUWS, Northern Province

The plant is situated near the town of Lebowakgomo. More information on the
plant can be found in Chapter 9.

CAPACITY:
1.5M£/d

RAW WATER SOURCE:
Piet Gouws Dam

RAW WATER QUALITY:
High turbidity

YEAR BUILT:
1994

RAW WATER QUALITY (Range or typical)

Turb

Ca

F

12-540

24

0,6

Colour

Mg

NO,

22

7

0.9

. " : • " : : " : ' ' : • • •":••• : f i U 1 ' " ••".""•"" • ' • ' "•"•

•r'-.-y-.Z .•.'•'•>'fJt}'
m

'.
m

'm .•:•".;."•".•:":•" 7,7

25

_

Alk

TDS

Mn

118

228

_

FINAL WATER QUALITY (Range or typical)

Turb

Ca

F

1,8-34

32

07

Colour

Mfl

NOt

TREATMENT PROCESSES:

Hydraulic (pipe) flocculatjon (FeCy
Horizontal sedimentation (1 x horizonta
Rapid sand filtration (2 K rapid sand filte
Calcium hypochlorite chlorination

PROBLEMS EXPERIENCED'

This plant is typical of a plant in
proper maintenance
The lack of maintenance of eq u
the plant personnel - "discours
nobody comes to fix the plant"
Only one of the two filters in op«
depleted filter media - for the p
The chlorine dosing room, high I
water - the ceiling of the pump
left between the roof sheets
Clean water tank is below grou
Gas chforination out of order for c
No provision made for sampling
Lime is dosed in the inlet of the
Pipe flocculatJon does not give

11

7

0.9

B.O

52

-

Alk

TDS

Mn

I flow settling tank)
rs)

poor condition as a result of design inadequacies ar

pment and treatment systems at the plant is demon
iged to do proper measurements and plant control

jration because of problems with nozzles in the one
ast two years already
ft pump house and office building has been flooded
house had collapsed due to rain water entering thro

rid level and is flooded during heavy rains
xmsiderable time already - HTH drip fed into clean w
I points
horizontal settling tank
good floe formation

127

284

.

id lack of

ilising for
because

filter and

by storm
jgh gaps

ater tank



7.

-A.7-

BOSCHKLOOF, Northern Province

The Boschkloof water treatment plant supplies Boschkloof with drinking water
and is situated near Steelpoort. It is a remote plant with poor access roads. The
capacity of the plant is unknown.

cApAifiiijiiijjii IMWJTM&IMII
iioWMfllilfflitlili

tYiAiiBulTlliliti

RAW WATER QUALITY (Average and [range])

Turbj;-;

Ca;:;J:;;

4,6
[4,5-4,6]

28
F27-29]

0,3
[0.2-0,3]

Colour

Mg

NO,

10
[10]

17
[14-20]

0,2
[0,1-0,2]

III 7,7
[7,7]

33.
T31-34]

-

Alk

TDS

Mn

141
[134-1471

208
[195-221)

-

FINAL WATER QUALITY (Average and [range])

j ^T .u fb^ 0,8
[0,5-1.0]

26
[28-29]

0,2
I0.21

Colour

Mg

NO,

TREATMENT PROCESSES:

Hydraulic flocculation (alum)
Horizontal sedimentation (1 x tank
Slow sand filtration (2 x slow sand
Calcium hypochlorite chtorination

PROBLEMS EXPERIENCED:

Complaints from the com
inadequate capacity of the
Mixing race for rapid mixin
operator then uses an irri£
flocculation section
The va Ives in the fitte red v
with water (2 m deep) - op
The result of the above is
of the mixing race to the c
filters when he experience
No measurements are ms

7
[5-8]

16
[13-19]

0,2
[0,1-0,2]

pH

C*

Fe

7,4
17.3-7,5]

31
[31

-

Alk

TDS

Mn

with three hoppers)
filters)

munity because of lack of sufficient water supply to the
> high lift pump at the treatment plant - standby pump n
g of coagulant develops too high head loss and overflc
ation pipe to bypass the mixing race and goes directly

rater lines are leaking and fills the valve manholes con
>erator must then submerge himself totafly to operate t
that the operator has provided a bypass pipe directly fr
ean water reservoir and bypasses both the settlers ant
s too many problems
ide - all process control done by visual observations

137
[125-148]

205
N95-215J

-

town-
eeded
iws - the
in the

lpletely
le valves
om the end
I slow sand



-A.8-

8. BETHESDA HOSPITAL, Kwazulu Natal

This package treatment plant is located in northern Kwazulu Natal and supplies
drinking water to the Bethesda Hospital and surrounding villages. Raw water
is withdrawn from the Mkuze River, and very high turbidities are experienced
from time to time. Due to a rapid increase in water demand the capacity of the
plant had to be extended recently.

CAPACITY:
0,5 W/d

RAW WATER SOURCE:
Mkuze River

RAW WATER QUALITY:
High turbidity

YEAR BUILT:
New plant 1995

RAW WATER QUALITY (Average and (range])

§fujt>;r

'•' Ca;.?'

[0,3-465]

52
(42-67]

0.3
[0,2-0,4]

Colour

Mg

NOj

7
[3-12]

60
[35-90]

0,4
[0-1]

pH

a

Fe

8,1
[7,9-8.31

267
[56-457]

-

Alk

TOS

Mn

251
1154-340]

1040
[517-1261]

-

FINAL WATER QUALITY (Average and/or [range])

Turb

Ca

F

0,2

39

0,3

Colour

Mg

NO,

2

50

0.3

pH

CS

Fe

8,1

164
[62-316]

TREATMENT PROCESSES:

Package Plant: Hydraulic (pipe) flocculation (Primco)
Upflow sedimentation (4 x settling tanks)
Pressure filtration (4 x filters)
Sodium hypochlorite chlorination

PROBLEMS EXPERIENCED:

Alk

TDS

Mrt

166

887
[520-15601

The package plant has been installed to supplement the old Bethesda treatment plant at
the hospital; however the total water demand is already exceeding the combined capacity of
the two plants - the capacity of the package plant therefore needs to be expanded further
(from 25 m3/h to 40 m3/h)
Varying raw water quality makes it difficult to optimise plant at alt times
Pipe flocculation not efficient - floe carry-over from settling tanks



-A.9-

9. JOZINI, Kwazulu Natal

This treatment plant is located in the town Jozini in northern Kwazulu Natal, at
the wall of the Jozini Dam (Pongolapoort Dam). The plant is under control of the
provincial Local Government and Housing department/Zululand Joint Services
Board, and serves a population of around 6 000 people. The plant was also
recently upgraded by the provision of additional settling tanks and filters.

- v . . - . - : - : • . - » : • . • : • > . • : • . • . ' . • ; - : - : - : • • : - : • : - : • • " • ; - : • ; • - • : - , - • : - : • - • : • - , • , - : • . • ,

• I ' " - 1 - 1 - : • - - - ' - ' . • . - • ' - - . - . - . - . ' - : - ' . - - • . - . • - . • . -_ • • •_• - . • . - , - . ' . - • , . ; . ; , ; . ; . , . ; .

| P ? A ^ | | | | | | IBiiHISlIIJiiiiSiSiiill•BUI
RAW WATER QUALITY (Average and/or [range])

Turb

Ca

F

[1.3-120]

12
[10-12]

0,2
ro-o.3]

Colour

Mg

NOj

56
4-98

11
T9-13]

0,7
[0-1,2]

wmm
ill!

FINAL WATER QUALITY (Average a

ill
0,4

[0,2-0,7]

11
[9-12]

lili
ISI!

TREATMENT PROCESSES:

Hydraulic (pipe) flocculation (P
Sedimentation (Horizontal and
Pressure filtration (bank of 19 |
Sodium hypochlorite chlorinatit

PROBLEMS EXPERIENCED:

The town had a very o
and again upgraded in
Gas chlorination syste
the interim using sodiu
presumably stored too
Difficult to monitor and
Plant well equipped wr
know how to employ it
Limited space avail abl

3
[1-4]

11
[8-12]

_

ills!ill

ii£eSS::e

7,8
[7.5-8.71

19
(15-25]

-

ilili

iiii
mm

83
!70-102]

130
(107-1521

-

ndtor {range])

7,
P, 1-7,8]

-

iill

SxMM

rimco)
upflow) (2 x horizontal flow tanks; 4 x upflow tanks)
pressure filters)
in

d plant with slow sand filters - a new plant was subsequet
1996 (new flocculation system; clarifiers)

n was removed for repairs some time ago - still not receiv
m hypochlorite, but do not get a residual (chlorine solutior
long)
operate the 18 pressure sand filters

th process control equipment and laboratory kits, but oper
all
9 for upgrading

80
[72-93]

176

itly built,

ed back - in
IS

ators do not



-A. 10-

10. MOSVOLD HOSPITAL, Kwazulu Natal

This plant of the Department of Works supplies water to the Mosvold Hospital
in northern Kwazulu Natal. It is located in the Ingwavuma district. The plant
consists of an old concentric flow combined flocculation/settling/Filtration unit, but
construction of a concrete slab for a new package plant was in progress during
the visit to the plant. The planning was to relocate the plant at Bethesda
Hospital to Mosvold, and to build a new plant at Bethesda.

CAPACITY:
0,3Mtfd

RAW WATER
SOURCE:
Oam

RAW WATER
QUALITY:
Low turbidity

YEAR BUILT:
Currently being
upgraded

RAW WATER QUALITY (Average)

Tuit

Ca

F

3,6

6

0,1

Colour

Mg

NO3

22

8

0,3

PH

Cf

Fe

7,2

83

-

26

171

-

FINAL WATER QUALITY (Average)

11111

3,8

7

0,3

Colour

Mg

NOS

5

8

0

WSMSm

SIBlIS

6,9

92

-

TREATMENT PROCESSES;

Concentric unit: Hydraulic flocculation (alum)
Upflow sedimentation
Slow sand filtration

Calcium hypochloiite chlorination

PROBLEMS E#P£R|£NQEP;

Flow meter out of order
Depth of sand in slow sand fitter is only 60 mm
Filtration rate in slow sand filter too high
No control of rate of alum and chlorine drip feed dosing
Operators not familiar with all aspects of plant operation
Access road to treatment plant in very poor condition

AJk

TOS

Mtt

16

260

-



-A.11-

11. MANGUZI HOSPITAL, Kwazulu Natal

The Manguzi Hospital and village is located near Kosi Bay, and the water
treatment plant withdraws raw water from the Lake Shengeza and also from the
Maputo River. The fake is eutrophic and algae is found in the raw water supply
to the treatment plant. The plant supplies drinking water to some 3 100 people.

HHSIiiiilHiiiiiilli!lAll^flR;:SuALfrvl§ii
.-:•.•.;.;. .;:;.;.;.•.•.'.• ;•,•.;.-.•.•.-. ..•.•.-.-,•.•.• . - i v . ' . v v ; . - , . - . - . - r - ,vv - . . . - . : . - . -:-.•:•:-.•:•:•:• SiMifiilSiiSiii

RAW WATER QUALITY (Average)

Turb

Ca

F

4,4

7

0,1

31

7

0,3

7.1

76

„

Alk

TDS

Mn

36

173

_

FINAL WATER QUALITY (Average)

Turb

Ca

F

3.9

7

0.1

Colour

Mg

NO3

TREATMENT PROCESSES:

Hydraulic flocculation (alum)
Direct filtration (no sedimentation stej
Calcium hypochlorite chlorination

PROBLEMS EXPERIENCED:

Raw water from the lake con
remove the algae in conjunct
Flocculation channel very sh
No settling causes high loadi
No air scour for backwashinc
Chlorine is dosed together wi
measured in the final water -
filtration, but this was not don
Gas chlorinator not in operati
There is no operator for the p

26

7

0.6

I

7.0

86

_

^STDS8 :

J) {2 x rapid gravity filters)

tains algae (presumably blue-green) - no measures tak
ion with the turbidity
art and does not provide enough retention time (design]
ng on sand filters from time to time
sand filters, only water backwash

th alum at the Inlet of the plant - very low chlorine resid
CSIR has recommended that they rather chlorinate aft<
e
on - HTH drip fed at plant inlet
lant, only a person that maintains the grounds

35

200

en to

jal
jr



-A.12-

12. FRISCHGEWAAGD, Kwazulu Natal

The plant at Frischgewaagd obtains its raw water both from a dam as well as a
spring. The community is located in the Ssimdiengentsha district and is under
control of the Department of Local Government and Housing, Ulundi.

CAPACITY:
0,68 mM

RAW WATER SOURCE:
Dam and Spring

RAW WATER QUALITY:
Metfum tuftwfty

YEAR BUILT:

RAW WATER QUALITY (Typical)

Turb

Ca

F

43

7

0.1

Colour

Ma

NO,

71

7

0.8

PH

ce

Fe

7.4

4

.

Alk

TDS

Mn

53

59

_

FINAL WATER QUALITY (Typical)

Tuib

Ca

F

0.4

-

Colour

NO,

2

p;;i!fF.e^;i-:p:

6.9

-

TREATMENT PROCESSES:

Concentric unit: Hydraulic flocculation (alum)
Upflow sedimentation
Slow sand filtration
Calcium hypochlorite chlorination

PROBLEMS EXPERIENCED*

Alk

TDS

Mn

68

Lime dosing pump out of order - the water was therefore not stabilised
Flocculation poor as a result of inadequate dosage control
Depth of sand in slow sand filter only half of the recommended depth
The plant is normally operated by labourers who have very little knowledge on water
Treatment and due to their tow educational qualifications, cannot be easily trained



-A. 13-

13. UPPER MNYAMENI, Eastern Cape

This Department of Water Affairs and Forestry plant is situated near King
Williams town in the Keiskammahoek district, and serves a community of
around 2 700 people. The plant is a package treatment system employing direct
filtration and chlorination. The quality of the raw water is good requiring very low
polyelectrolyte dosages.

•mi l l !iiiiiBiiiillHilSili
FINAL WATER QUALITY (Average and

ill
:
:

: v j - : > ; • • •
 :

f * S I ' • : • : • ' • • • • • • • • •

- : : - : ; . . - . U M >-••• • • • • • • • • •

: ; ! - , : : • : - : • : • : • : ; • . • . • : • • • ; ! • ! • : • ' v v -

iiiiii

8,2
13,5-151

5,2
[3-101

-

iiiiiiiiiisi

BSE
liiiiisiiii

26
110-701

11
[3-351

SilSiiiffliiliSlililiSSISi

iSiiiiiiiiii

••il l
range])

7,3
[6.6-7,6]

B,8
[7-131

-

iiiiiilii
iSillilll

liiiilllf
illillll!

25
[21-30]

5,2
(34-401

_

TREATMENT PROCESSES:

Package Plant: Polyelectrolyte dosing directly ahead of filters
Pressure filtration (4 x dual media pressure filters)
Calcium hypochlorite chlorination (after filtration)

P R O B L E M S EXPE.RIKNC.IKP;

The original dosing pumps broke down and no spare parts are available - they are waiting
for the area to be electrified, then electric dosing pumps can be installed; however, the
raw water source is of a very high quality requiring virtually no dosing



-A.14-

14. PLEASANT VIEW, Eastern Cape

This plant, also under ownership of the Department of Water Affairs, falls under
the Victoria East District and is monitored by the CSIR. The plant has a design
capacity of 650 m3/d, but currently produces around 75 rrvVd, supplying drinking
water to around 400 people. The raw water quality is very good.

The plant was upgraded in 1994.

CAPACITY:
0,65 M«/d

RAW WATER SOURCE:
Pleasant View Dam

RAW WATER QUALITY:
Low turbidity

YEAR BUILT:
Upgraded 1994

FINAL WATER QUALITY (Average and [range])

Turt>

Ca

F

7,3
M.4-15]

14
[10-18]

-

Colour

Mg

30
[5-60]

11
[6-21]

-

PH

a

7,6
[7,4-7.71

15
[12-18]

-

TREATMENT PROCESSED"

Flocculation (FeClj) (In-line mixing and pipe-flocculation)
Sedimentation (1 x circular settling tank)
Pressure filtration (3 x filters)
Calcium hypochlorite chlorination

PROBLEMS EXPER.IENCE.p-

Difficulty in obtaining spare parts for dosing pumps

A/k

TDS

Mn

46
[34-56]

80
[67-94]



-A.15-

15. ST. THOMAS, Eastern Cape

This plant supplies water to the St Thomas School for the Deaf (total of 342
people). The plant is also monitored by the CSIR. It is located in the Zwelitsha
district.

mpMMmmmmm

FINAL WATER QUALITY {Averange and

liiil
, : • ' • : - , • , : : ; - ; . O - > V : - , ; : : . ;

1
v l : J

• , . - , - . S;-;.•,•_•.-,•.'..;;,;.;.-;.;.

liliill

6,0
[0,2-19J

25
[15-46]

-

lliotollfi
;•;••;-;-;••::-:-: y.< '.:•,-'.:-- '•-'•• •"•:•'
: ;: ;,-;.: :: :: ;: ;:w:.: ; :.;;•.;,:.;.:,;..,;...;:

jllJll
S:Si;;:::::J:S;:;:::-:W:::5::?:

23
f5-70]

16
[3-58]

'.:'."::'.'̂ ::-̂ ':r:-i.":'-\j:i '̂::;-i.'/:!i-\-::;-'':':::''!-:';

l*EAtt£1iJfctlli§

[range])

6,4
[4,8-7,2]

17
[14-23]

-

TREATMENT PROCESSES:

Flocculation (alum) (baffled fiocculation chamber)
Sedimentation (1 x circular settling tank)
Pressure filtration (1 x filter)
Calcium hypochlorite chlorination (floating tablets)
Lime stabilisation

PROBLEM? EXPERIENCED;

liSi
ilili

21
^-50]

134
[101-208]

_

Dosing equipment is inadequate
Flocculation chamber is too small - this is due to flocculation in the pipe with resultant
Blockage of the pipe and insufficient water supply
Short circuiting in settling tank (overflow weir damaged)
Personnel not trained properly on how to handle large variations in raw water quality,
Especially pH and turbidity
Inadequate disinfection - a floating HTH pill is used - no residual is obtained



-A. 16-

16. DORDRECHT, Eastern Cape

This plant supplies the municipality of Dordrecht with drinking water (population
15 000). The plant was built in 1961, and upgraded recently (1997). The design
capacity of the plant is 68 m3/h and it was operating at 70 m3/h during the visit.

TREATMENT PROCESSES:

Flocculation (PAC) (flocculation channel: round-the-end baffles)
Sedimentation (1 x Moore clarifier)
Rapid sand filtration (2 x filters)
Gas chlorination
Lime stabilisation (when required)

PROBLEMS EXPERIENCED:

Water driven scraper in the Moore clarifier prone to stoppages when the sludge
concentration in the clarifier gets too high
Presently upgrading the flocculation system and building two new filters; however, no funds
available for an additional clarifier



-A.17-

17. CLOCOLAN, Free State

Clocolan water treatment plant uses conventional water treatment processes to
supply the town of some 24 000 residents with potable water. The design
capacity of the plant is 82 m3/h. Raw water is withdrawn from the Mopedi dam.

During the upgrading in 1978 the existing filter was retrofitted and two additional
rapid sand fitters constructed.

CAPACITY:
2,0 M?/d

RAW WATER SOURCE:
Mopedi Dam

RAW WATER QUALITY:
Low turbidity

YEAR BUILT:
Upgraded 1978

FINAL WATER QUALITY (Average and [range])

|:

:"
:

J

!•

• S p a : - :

1,3
[0,1-8.7]

-

0,1
ro.i-o.2]

colour

Mg

NO,

rREATMENT PROCESSES'

Flocculation (PAC) (mechanical re
Sedimentation (1 x Moore clarifier]
3apid sand filtration (3 x filters)
Sodium hypochlorite chlorination

PROBLEMS EXPERIENCED-

Corrosion of clarifier scraf
Inadequate performance <

17
(6-29]

4
T2-7]

0,7
[0.4-1.0]

J.:V-;;-- ill
i;j*e;

f-:::j'-:--:"

':W:>:.

7,4
[6,8-8.4]

12
[10-15]

-

Alk

TDS

Mn

ipid mixing; flocculation channel with round-the-en

>er mechanism
}f chlorination system - expensive to replace

-

132
[87-188]

-

i baffles)



-A.18-

18. SYFERFONTEIN, Free State

This plant supplies potable water to the town of Senekal in the Eastern Free
State (20 000 people). The plant is an old plant that was built in 1945, with a
design capacity of 136 m3/h. The current flow is about 90 m3/h. The plant was
upgraded in 1994 by providing an additional Moore clarifier and 2 new rapid
sand filters.

CAPACITY:
_3j_2M4/d

RAW WATER SOURCE:
Sand River

RAW WATER QUALITY:
Medium turbidity

YEAR BUILT: 1945
Upgraded 1984

FINAL WATER QUALITY (Average and (range])

Turb

Ca

F

1.4
[0.2-8,5]

-

0,4
[0,2-0,5]

Colour

Mg

NOj

7
13-231

9
F5-15]

0,5
[0,2-0.61

TREATMENT PROCESSES'

Flocculation (PAC) (hydraulic jump; baffled c
Sedimentation (2 x circular settling tanks; 1 x
Rapid sand filtration (5 x rapid sand filters)
Sodium hypochlorite chlorination

PROBLEMS EXPERIENCED:

The initial plan was to decommission
demand, retrofitting of the original wo
the demand
The filters from the old plant were pit
retrofitted
The new works is currently being ope
causing settling of floes in the baffled
No scouring facility is available In the
No overflow facility exists in the clear
building

pH

C*

Fe

8,0
[7.5-8.71

12
[7-17]

-

Alk

TDS

Mn

flannel [around-the-end baffles])
Moore clarifier)

the old works, but due to the present
rks took place to assist with the suppl

inned to be incorporated in the plant,

rated at much lower than its design c
channel
flocculation chamber
well causing the clear well to overflov

-

188
[147-295]

-

increase in
y to meet

but were

apacity

v into the



-A. 19-

19. CALITZDORP, Western Cape

The Caiitzdorp treatment plant is used as an example for determining upgrading
needs of a small water treatment plant, and more information can be found in
Chapter 9.

iclMMIlltllllt
mimmmimmmm

ilRAw'wAfElliURCEllliil
gcaoliiniiiuradiillsIMm

RAW WATER QUALITY (Range or t

•^• ;Turbr-

1|

Colour

Mg

NO*
iti

•:::;::-;::::;:Fe.:'^.^::::':

I^EAiRiilPiilii
t&MmmMwmmi

/pica!)

Alk

TDS

Mn

FINAL WATER QUALITY (Range or typical)

f::^Turfc:X::'

DB
S

iillicbibtirisss:
mmmmmm
mm^MMQwimf

mmmmmm
TREATMENT PROCESSES:

Flocculation (alum) (mixing in mixing
Sedimentation (1 x circular settling ta
Slow sand filtration (2 x slow sand filt
Lime stabilisation
Gas chlorination

PROBLEMS EXPERIENCED:

No control over coagulant dc
Inaccurate dosing of lime fo
depending on the quality oft
Rapid clogging of slow sand fi
overdosing and floe carry - o
No stabilisation of the final w
coagulation pH adjustment.
Process controller requires
purification and plant control
Inadequate equipment for pc

Illliiillili

WSim

race; flocculation in centre of settling tank)
nk)
ers)

>sage rate, leading to either under or overdosing of alur
r coagulation pH adjustment resulting in variable floe f
le raw water
ters, i.e. short filter runs (only two weeks), as a result of
ver from settling tank
ater, because maximum possible lime dosage was rec
Hence, problems with corrosive and aggressive water
training regarding basic principles of chemical dosing
and monitoring
jrforming process control and quality assurance

Tl

ormation

chemical

luired for

tn water



-A. 20-

20. BUISPLAAS, Western Cape

This plant is owned and operated by the South Cape District Council. It is
located next to the N2 National Road just outside of Albertinia, and supplies
water to the Buisplaas community some 14 km away on the banks of the Gouritz
River. The raw water supply is two boreholes containing appreciable quantities
of iron. This is the closest practical water source to the community because the
water in the Gouritz River is too brackish to be used for potable purposes.

The plant is housed in an existing concrete structure that previously belonged
to Spoornet (it is directly next to the railway line). A process sequence
developed by the CSIR in Stellenbosch for iron removal is used for this
treatment plant.

CAPACITY:
0.12 MM

RAW WATER SOURCE:
Boreholes

RAW WATER QUALITY:
Iron

YEAR BUILT;
1994

RAW WATER QUALITY (Range or typical)

:• : C a •.•••:••

m

8,8-42,5

Colour

Mg

NO,

TREATMENT PROCESSES"

Aeration for oxidation of iron
pH adjustment with sodium carbon:
Sedimentation (in aeration tank)
Upfiow contact filtration (using inert
Pressure filtration (1 x filter)
Gas chlorination

PROBLEMS EXPERIENCED:

Changing raw water quality
Mechanical problems with £
Rapid clogging of filters wftJ
Problems with consistent re

10,2-10,8

<0,1

PH

d

Fa

6,4-6.8

152-171

4,6-7,7

Alk

TDS

Mn

ite

stone)

(pH and iron) affects efficiency of iron removal
ioda-ash dosing
l iron precipitate
liable dosing of chlorine (not sufficient pressure to ii

18-110

310-387

0,28-0,96

ijector)



APPENDIX B

DEPARTMENT OF HEALTH GUIDELINES
FOR DRINKING WATER QUALITY

APPENDIX B GUIDELINES FOR DRINKING WATER QUALITY



-B.1-

DEPARTMENT OF HEALTH GUIDELINES FOR DRINKING WATER QUALITY

Three different health risk areas are defined for contaminants. These definitions

are summarised here for convenience (adapted for simplicity):

The recommended limit (no health risk area) : The primary water quality limit.

There is a built-in safety factor and no immediate risk to health exists if this limit

is not exceeded.

The insignificant health risk area : This area still represents safe potable water but

the specified limits should not be exceeded. Immediate action should be instituted

to reduce the concentration of determinants if it falls in this risk area.

The low health risk area : Water falling in this category may constitute a minimal

health risk to individuals. Various considerations apply to the use of such waters:

there should be no economically viable alternative source

vulnerable consumers (expectant mothers, children, the elderly) must
be considered

the consumers and local medical personnel must be informed of the

risk

High health risk area : Waters where the contaminant concentrations exceed the
limits of the tow health risk area fall into the greater (unacceptable) health risk
area. Waters of this quality may cause serious health effects and extreme action
must be taken to find an alternative supply or improve the water quality
immediately.

Tables B1 to B4 list contaminants of health and aesthetic significance together

with the concentrations at which the various risk levels occur.

APPENDIX B GUIDELINES FOR DRINKING WATER QUALITY



-B.2-

Table B.1 : Guideline values for microbiological and biological quality of

drinking water

Standard plate
count

Total Coliforms

Faecal Coliforms

Cfostridtum per
fringes

Coliphages

Enteric viruses

Giardia lamblia

\. * am* , \

/mi

/100m«

/100m«

/100m«

/100m«

not

\ . Health ritftTmngHP*

Non«

..r ...&m
< 100 *

0 »

0 •

0 *

0 - #

0 #

0 *

! fnsismtfeant

1000

5

1

1

10

1

2

law"

r10000

100

10

m

100

10

In 95 % of annual samples

APPENDIX B GUIDELINES FOR DRINKING WATER QUALITY



-B.3-

Table B.2 : Guideline values for substances affecting the aesthetic quality

of drinking water

O*termtriam*

Colour

Conductivity

Dissolved
organic carbon

Dissolved
oxygen

Hydrogen

sulphide

Methylene blue
active
substances

Odour

PH

Taste

Temperature

Turbidity

Aluminium

Copper

Chloride

Iron

Manganese

Sulphate

Zinc

Units

mg/e Pt

mS/m

mg/e DOC

% Satn.

^g/e

mg/« LAS

TON

pH units

TTN

°C

NTU

vqtt Al

mg/t Cu

mg/C Cl

ugli Fe

t-iQlb Mn

mg/« S04

mg/tf Zn

A&sfheifc risk fa«&as

Norm
{ftecomroenderf

' itrtiit)

20

70

5

> 70

100

0,5

1

6 to 9

1

<25

1

150

0,5

250

100

50

200

1,0

Insignificant

300

10

> 30

300

1,0

5

<5,5or>9,5

5

<30

5

500

600

1000

1000

600

5,0

Low

400

20

:: ; io

600|

"••_•. 1 $

'••: 1 0

<4or>

• • • :. 1 1

: 10

<40

10

1000

",. 1200

.= 2000

2000

.1200

10

APPENDIX B GUIDELINES FOR DRINKING WATER QUALITY



-B.4-

Table B.3: Guideline values for inorganic and radioactive substances of
health significance in drinking water

&#tem&»**» - ....

Aluminium

Ammonia

Barium

Boron

Bromide

Calcium

Cerium

Chlorine (free residual)

Chloride

Copper

Fluoride

Total hardness

Iodide

Lithium

Magnesium

Nitrates

Phosphate

Potassium

Rubidium

Silica

Sodium

Sulphate

Strontium

Uranium

Antimony

Arsenic

Beryllium

Bismuth

Cadmium

Chromium

Cobalt

Cyanide

Gold

Lead

Mercury

Molybdenum

Nickel

Radium

Selenium

Silver

Tellurium

Thallium

Thorium

Tin

Titanium

Tungsten

Vanadium

Yttrium

malt Al

mg/l NH4

mg/f Ba

mg/f B

mg/l Br

mg/l Ca

mg/f Ce

mg/C Cl

mgll Cl

mgrt Cu

mg/< F

mg/l

mg/f 1

mgli U

mg/C Mg

mg/JN

mg/J P

mg/lK

mg/( Ru

mg/C Si

mg/f Na

mg/J SO,

mg/J Sr

mg/f U

ugll Sb

Mg/f As

Mg/( Be

Mg/f Bi

Mg/' Cd

Mfl/( Cr

Mg/f Co

uglt CN

Mg/* Au

Mg/J Pb

,«g/J Hg

Mfl/f Mo

ugll Ni

Mg/f Ra

Mg/c Ss

Mg/f Ag

Mg/f Te

Mg/*TI

UQR Th

MQ/f Sn

Mg/«Ti

VQllW

HQltV

wg/«Y

Noiw (ft wsw>m*wf#tf i!w*t>